W
SELECT
CITYWALK

Go Shopping!
SIPL/Engg/20-21/007 3" July 2020

To,

The Additional Principal Chief Conservator of Forests (C),
Ministry of Environment,

Forest and Climate Change,

Regional Office (CZ),

Kendriya Bhawan, 5" Floor, Sector “H”, Aliganj,
Lucknow - 226020

Subject: Six Monthly Compliance report (October 2019 to March 2020) of Select CITYWALK-
Commercial Complex at A-3 & P1B, District Centre, Saket, New Delhi

Dear Sir

Kindly find attached the six monthly Compliance report (October 2019 to March 2020) of Select
CITYWALK — Commercial Complex at A-3 & P1B, District Centre, Saket, New Delhi with all
necessary information regarding the same.

This is for your kind information and record please.
[...]
and 3" Fioor Area

Proposed as per DBR

8]



[SELECT CITY WALK EXPANSION
£CBC COMPLIANCE REPORT & ENERGY ANALYS!S REPORT]

£xisting Water cooled centrifugal
chiller far Basement, Ground and 1
Floor Area

Peak Cooling Load as per

1 Existing Water Cooled Centrifugal

" . 2 t fed i
Chiller Size (TR} Water Coole Ssi?:dw Chiller Equally } [ lation is 463 TR Approx. 2 New Watg:-lgzro:fdugcrew Chilles Proposed as per DBR
ECBC 2017 Tabie as Per 9.3 R
equally sized

Chiller Water Design Supply Temp

Chilled water design supply
temperature modeled at 6.7° € and
return temperature at 13.3°C.

ECBC 2017 As Per94.2.7

Chifled water design supply
temperature modeled at 7° C and
return temperature at 13.° C,

Proposed as per DBR

AHU Fan Control

Variable Air Volume

£CBC 2017 As Per Table 9.2

Constant Volume

Proposed as per DER

0.0008 KW/CFM ECBC 2017 As Per9.4.2.3 0.0004 KW/CFM Proposed as per DBR
AHU Fan Load
60% Efficiency Table 5-12 BO% Efficiency
6.1 COP for existing Water Cooled
Centrifugal Chill
cop 54 ECBC 2017 As Per Tabla 5.10 entrifugal Chilter Progosad as per DBR

5.8 COP for new Water Cooled Screw
Chiller

Economizers

Airside economizers are modeled

air economizer capable of modulating
outside-air and return-air dampers to
supply 50% of the design supply alr
quantity as outside-air

£CBC 2017 As Per 9.4.2.5

Dedicated Qutdeor Air System has
been provided to treat the fresh Air
with demand control ventilation

BDouble Whee! Heat Recovery System
has been modeled in Dedicated
Outdoor Air System to supply fresh
air in ail the retaiis

Proposed as per DBR

Chillad Water Pumps

Modeled as primary-secondary with
variable secondary flow.

Power - 18.2 W/ kWr
Pump Efficiency - 70%

ECBC 2017 As Per 9.4.2.9 and
table 5,15

Modeled as primary-secondary with
variable secondary flow.

Power = 18.2 W/kWr
Purnp Efficiency = 70%

Proposed as per DBR

9|




{SELECT CITY WALK EXPANSION
ECBC COMPLIANCE REPORT & ENERGY ANALYSIS REPORT|

The fans modeted as two speed Fan
I Condenser water design supply
open circuit axial flow tower temperature 25.7°C ar 5,0°C
approach to wet bulb temperature,

The fans modeted as two speeds. £CBC 2017 As Per 9.4.2.10 Efficiency =0.0:17 kW/kWr
Cooling Tower
. and table 5.18
Condenser water design supply
temperature 28.4°C or 5.6°C approach
to wet bulb temperature,

Proposed as per DBR

Efficiency = 0.017 kW/ioWTr,

Power - 17.7 W/ kWr ECBC 2017 As Per 9.4.2.9 and Power = 17.7 W/KWr

Condenser Water P
on Hmes Pump Efficiency - 70% table 5.15 Pump Efficiency = 70%

Proposed as per DBR,




{SELECT CITY WALK EXPANSION
ECBC COMPLIANCE REPORT & ENERGY ANALYSIS REPORT]

Annual Energy End Use -

Heat Pumps and Vent.

T
Reject. Aux Fans otal

kwh Area Lights  Misc, Equip.  Space Cool

512
545128 294998 683641 74023 125138 250784 1973712

6

270 Deg 545128 682713 74057 125207 249496 1971599

Proposed Case 381014 294998 7 513( 1692895

From the above table following parameters are analyzed, Proposed case energy consumption of the
project is estimated to be 1692895 kWh, which is less than the base case energy consumption t.e.,
1970812 kWh.

Annual kWh Comparison

200000 e
700000
: 600000 .
: 5
| 500000 _ % _
4000006 .
300000 ﬁé
200000 -
100000 g?&
0 L s 4 5
00 Deg 390 Deg 180 Deg 270 Deg  Avg. Baseline Proposed
Case

@ Area Lights B Misc. Equip. =i Space Cool Heat Reject.  # Pumps and Aux & Vent. Fans

EPI Ration Calculation

alt'i’t";)'poé'e'd Building Consumption
Total Baselin
EPI of Proposed Buil

EPI Ration of Project

Therehby, project is meeting the ECBC compliance by ‘Whole Building performance’ approach,

11



[SELECT CITY WALK EXPANSION
ECBC COMPLIANCE REPORT & ENERGY ANALYSIS REPORT]

Building Operation Schedule -;
Retail Occupancy Schedule Weekdoy and Weekend

Schedule Properties

_'Ari_nua_i._-Sch'g:d_{Jl.es__-' week 'S'ch'ed_ui_

yey Fraction

{EL1 Bidg Occup WO,

' currently Active Day Schedul

i EL1 Bldg Ocoup WD

" Day Schedule Namei™

abincaiy

“§Frattion

LT

§ e

tHourd yVa I_i_.l_é

;) f rm—am _:,réf

.j'r—'if?ﬁﬁh@_'__.{t
pms | 07600 o

iz | 67000 atio

Schedule Properies

 anusl Schedules | Woek Schedules Dy Sehedules |

Carrently Acty Eil Bidg Oceup Sat

- {ECL Bldp Oceup Sat

%F.?'ac:tign _

Mmoot | 0,000 ratio
dzam: | 00060 -.?_af.iﬂ" :

Cadem: | 00000 ratio
g am; | 0600 ratio,

4eEami | 50000

0.7500 :‘ratio™

i

0.7500 ratio -

: .:._ . 9.?5[3[} ratm ;

i

Coseamy [ 00000 tio

[

i

T T ;' 0.7500 ratio

0060 ratio

: T_ - X j:".r'a.t‘[ :

ratie =

imedpme | 07500

1




[SELECT CITY WALK EXPANSION
ECBC COMPLIANCE REPORT & ENERGY ANALYSIS REPCRT]

Retaif Lighting Schedule Weekday and Weekend

Schedule Properties

| o.co00
6,0060

[ 5s

SELL Sldg Inslt §:un_

Fraction

_ : 07580 :

l 0.7500 . _ratiﬁ

ot




[SELECT CITY WALK EXPANSION
ECBC COMPLIANCE REPORT & ENERGY ANALYSIS REPORT]

Retuil Equipment Schedule Weekday and Weekend

‘Schedule Properties

i i naec.v.c
; o.squa-

Retail HYAC Fan Schedule Weekday and Weekend

14



[SELECT CITY WALK EXPANSION
ECBC COMPLIANCE REPORT & ENERGY ANALYSIS REPORT}

Schedule P'r.o_perties

51 Bys1 (SZRH) Fan §D.

On/Off Flag

Retail Cooling Schedule Weekday and Weekend

Schedute Properties




[SELECT CITY WALK EXPANSION
ECBC COMPLIANCE REPORT & ENERGY ANALYSIS REPORT]

Wall Section Details -:

" External Concrete Wall'U-Value Calculatios

0.84 0.030 0.04
0.18
0.098 0.030 0.31
0.03 0.120 4.00
0.058 0.030 0.31
0.12
Combined R-Value 5.00 Sg.m. K/W
0.20 | W/sq.m.K
0.04 Btu/sq.

Combined U-value

Roof Section Details -:

Roof U-Value Calculation: =

Outside Alr Resis

0.06
1.7 0.15 0.09
0.023 0.075 3.26
: 0.12
Combined R-Value 3.53 Sa.m.K/W
0.28 W/Sq.m.K
0.050 Btu/sf.F

“150mm Concrete Sla-
T
‘Internal Air Resistance .

Combined U-Value




Annexure — 20

Water Consumption

Detalls



Annexure — 20 Water Consumption Detail October 2019 to March 2020}

Average Fresh Water Consumption Per,day - 213 KL
Average Outsourced Recycled Water Consumption Per Day - 251 KL
Average Soiled water received in STP - 198 KL

Breakup of utilization of inhouse produced Recycled water through STP

Flushing - 5KE

Cooling Tower - 46 KL
Back wash - 34 KL
Softener Rinsing - 14 KL

Losses / Evaporation / Sludge- 27 KL




Annexure — 21

Adequacy of STP



ANNEXURE-S
No i Adequacy/Env/2012/{»[/§
Dated : 12| o 12022
ADEQUACY REPORT
ON
SEWAGE TREATMENT PLANT
FOR

SELECT CITY WALK, SAKET, NEW DELHI
DEVELOPERS: M/s SELECT INFRASTRUCTURE PVT LTD

ENVIRONMENTAL ENGINEERING DEPARTMENT
DELHI TECHNOLOGICAL UNIVERSITY
(FORMERLY DELHI COLLEGE OF ENGINEERING)
BAWANA ROAD, DELHI ~ 110042




ADEQUACY REPORT ON SEWAGE TREATMENT PLANT
" FOR SELECT CITY WALK, SAKET, NEW DELHI
DEVELOPERS: M/s SELECT INFRASTRUCTURE PVT LTD

1.0 INTRODUCTION

SELECT CITY WALK, SAKET, New Delhi, DEVELOQPERS M/s SELECT
INFRASTRUCTURE PVT LTD operating the commercial complex
provides various faclities for tourist, visitors and entrepreneurs.
Th'e ma_EI also runs a Cing_plgx"in_-t-he complex. The commercial
complex provides space to retailers, manufactures and dealers to
showcase and sell their product. The Mali Complex has restaurant
facility which caters the needs of visitors/ guests who visit the
Commercial Complex. The ‘water requirement of the Complex is for
domestic 'use of the Guests/ visitors, employees housed and process
water for cooking and washing operation In the Complex. The
Commercial Complex has the facilities of central air conditioning, $0
a part from this water is used for flushing. and gardening.

A concerted effort has been made by the management to contain the
wastewater discharge and treat th_é same to control the effluent
quality in order to comply with the reguirements of DPCC. A detalled
analysis of the control system has been made in order to determine
the effectiveness of the control system and the same was further
checked by monitoring specific stream and analyzing the same.

The Mall Complex was visited on 06-12-2012 by a team of experts
from Delhl Technological University, Delhi, to inspect the operations
of the unit, and also check the sewage treatment facilities installed
at the site. Detailed discussion with the plant personnel were held
regarding the general concept of pollution control system, its
operation and malntenance. The report is being submitted on the
wasis of the visit and study of the processing involved in plant, for
effluent generation, its treatment system, sampling and analysis of




2.0

3.1

the treated and ra.w-'w-asﬁéﬁéi‘ter'@?z‘-f‘}é!‘éa‘teﬁ angd previeus experience

on the treatment of 'sﬁ:cih":--ezﬁﬁlrt_i'e;nft‘ stream.

MANUFACTURING PROCESS

The . Mall activities 'b‘e‘,l__n'_g_. a -se‘r'y.i_jca._-érlianted unit do not have a
specific m.a:nu_fa,c-'tu,ri'n:_g_-E$y$te,fﬁ"- Th:e,'ﬁfra'j_or wastewater [s expected to
he produced from .-'d-;'q:me_._sjgi_c_ usae by ‘the visitors/ guests, kiichen,
laundry and the. emzpiloiv%e_ statlvned 'f;‘._ih'-e_-re-i--n,,

WASTEWATER QUANTITY AND CHARACTERISTICS
Wastewater Quantity

Wastewater is generated mainly: as domestic wastewater because of
use by v.i‘s-_itﬂrsiguefsit;é-,. -:@@ﬂﬁ'ﬁts cand maintenance personngl
stationed in The Mall activities. Apart from this a small quantity of
wastewater is exp.‘eict;eﬁ;k‘to 'rb,e-:g-éa_,n_er_fatie_gj, from floor washing, laundry
and kitchen as well, The total 'was'téw.at?er- guantity from the process
system has been estimated on the Basis of the working of various
washing systems a:n.d"‘t_h‘é; ﬂ'amp:u'n"t;";'.:'aj?.-?IWater used In various steps,
The total water requirement fof the Commercial Complex has been
estimated to be about 530 KLD Ih‘gi_‘:udihg the amount for domestlc
purpose, central cooling, flushing and hardening. The water
requirement for cooling operation, flushing and gardening is met
from the treated wastewater of Séwage Treatment Plant. The
estimated amount of wastewater generated from' the operation Is
about 300 Kilolitres per day. The Commercial Complex has installed
effluent treatment plant with the capacity to treat about 300 KLD,
which. shall ‘be recycled to the extent of 100%. The unit has




3.2

431 9

provided dual plumbing sysiem -and wastewater treatment facilities
to the extent of tertiary treatment level so as to make it enable to
use the treated wastewater for reuse. The STP operates on the basis
of continuous operation. Domestic water consumption 'w.ithin the
Mall activities is obtained from DDA Tanker.

WASTEWATER CHARACTERISTICS

The wastewater discharged from the individual process steps depend
on the material being used at the particular time. The major
contaminants In the w-asteWater\:susp'ended solids, oil & grease,
Biochemical Oxygen demand and COD. | '

Wastewater Treatment

The Commercial Complex has a well designed and installed sewage
treatment plant system for 't_h.e combined effluent from the sources
mentioned above at the premises. The sewage treatment plant has
been designed and installed en the basis of physico-chemical
treatment followed by secondary biological treatment, The
treatment plant has been designed on the basis of continuous

operation

Entire sewage generated Is pumped to the inlet of bar screens and
oil & Grease trap where extraneouys & floating matter is removed,
The treated sewage from oil & grease trap flows to the equatization
tank. The equalized effluent from equalization tank is taken to
Clarifier, for the removal of suspended solids. Clarified effluent is
then taken to aeration tank for the biological treatment. Effluent
from aeratlon tank goes to the secondary settling tank for the
removal of suspended solids generated In the aeration tank. The
treated effluent from secondary settling tank taken to the clear
water tank from where it is pumped to dual media filter foliowed by




activated carbon filter for the removal of dissolved gases and
odours. Treated effluent from -a:-ct_i:va'-ted carbon filter is passed
through Uitraviclet system for disinfection. siudge s collected from
the bottom of the setﬂl:ng't?'éinﬁk__fa';nd:-i's sent to the sl_ugige holding
rank and then passed through the filter press for its conditioning
. before Its final disposal. 'Fl:na‘_l"l'y, treated effluent is. reused

depending upon requirements,

5.0 TREATMENT PLANT PROCESS UNITS

The sewage treatment plant thus - consists of the following process
units: ' '

Bar Screen

Ol & Grease trap
Equalization tank
Aeration Tank _
Secondary Settiing Tank
Uy chiamber

. Sludge Holding Tank
Sand Filter

9. Filter Press

10. Activated carbon Filter
i1.

Eﬁﬂ?\m#wi\}t—*

Details of these process units are mentioned below:

5.4.3%. BAR SCREEN PIT

QUANTITY : 1Nos.
SIZE . :0.6m.x 0.4 m
M.Q.C HE-3




5.1,2. ©OIL AND GREASE TRAP

QUANTITY 11 Nos.
SIZE U 0m x 45m x 1.2 m
M.0.C . ' T REC o

' 5.1.3. EQUALIZATION TANK

 QUANTITY PLNos.
SIZE o nB.Am % 1.4m X 3.0m
M.0.C. : RCC e

5.1.4. AERATION TANK

QUANTITY - 12 Nes. _ _
SIZE : 2.4m x 1.5mix 2.4m
M.0.C.. _ 1 M5 FRP LINED '

5.1.5. SECONDARY SETTLING TANK:
QUANTITY T -
SIZE 1 1.0m x L.Om X 0.75m
M.0.C : MS ERPLINED .

5.1.6. UV CHAMBER
QUANTITY : 4 No |
CAPACITY £ 600 Ymin -
M.0.C ' . S8

©5,1.7.  SLUDGE HOLDING TANK

QUANTITY 11 No .

SIZE 500.
M.0.C : HDPE

e

QUANTITY .t 7No
SIZE : 0.45m ¥ 0.45m
M.0.C : Cl




5.1.9, SAND FILTER

QUANTITY t3fo o
CAPACITY 14 mifhr

5.1,10, ACTIVATED CARBON FILYER

5.0

QUANTITY il Ne

CARACITY : 4 m3fhr
M.O.C 1 Ms
"CONCLUSIONS

The sewage treatment plant asdestgned and installed for treating
the wastewater generated from the mall activities operations of
SELECT CITY WALK, SAKET, NEW DELHI, DEVELOPERS: M/s SELECT

INFRASTRUCTURE PVT LTD Is adequate for -ttl'eating 300 KLD of

wastewater and ‘the treated ~wastewater comply with the

requirements of DPCC as s:tlpu}atfed' above. The unit has to take
proper care in the operation of the system so that the treatment

capacity matches with plant sewage. generation,

(P:}hc%pal Investsgamr}

Dy. 8. K. Singh
Prof, & Head, Dept, of Environmenta! Enginoering
Pelhi Tschm!ag:cai Unf\'rﬂmw




10,
11,

12.

13.

14,

15,

SUMMARY OF ADEQUAC)
TREATMENT PLANT .

NEW DELHI,

EPORT FOR SEWAGE
CITY WALK, SAKET,

ELOPERS: M/s SELECT

mmasmucwm PVYT LTD

Name of the Unit

Address of the Unit

Activity/Process
Production Capacity (max)
Manufacturing Process

Source of water

Rate of Water Consumption |

Industriat/Catering
Domestic

-'Others

Rate of effluent discharged
industrial

Domestic

Others

Location of effluent d'ié'cha-rg_-éi'

Source of trade effiuent

Whether effluent Is treated

"y GELECT CITY WALK

: SAKET; NEW DELHI
 DEVELOPERS; Mfs SELECT

fm-, RASTRUCTURE PVT LTD.

: Com,trie'r'Cial Complex

'+ MCD/ Tan k-e;é

approx. 430 KLD

300 KLD

' Reuse (Flushing, Cooling & Gardening)

Y-es

Whether unit has installed ETP

Detalls of ETP

Whether effivent discharge

rate Is monitored

Yes

;. 1t consists of bar screen, oil & grease

trap, equalization tank, aeration tank,

.secondary settling tank, UV chamber,
_sludge holding tank, sand filter, filter

- Press, -.aict-l_v,ateci carbon filter, etc.

Whether manufacturing Process/:
Characteristics of raw materials
HMave been studied thoroughly.

NO

Yes




16 *

18.

19,

20,

Whether Iinfluent characteristics: No
have been monitored

Wheﬁt-h_\e_‘r_ any by pass . rNB

- drrangement

Whether design aspects have
been considered while evaluating.
performance of ETP

If modifications have been : No
suggested to upgrade ETP

Whether existing ETP will be. 1 Yes

able to give effluent as per

required parameters

: Yes

prof, & Hesd, Dy

Dr. 5. K. Singh

ph. of Esiv'itmm?em‘a‘ﬁ
'De:ihi':’l‘ec‘is'nqlﬁg;cal Univ

A
R

Govt. of NCT ofDelid

(Pormesly
Pavrans Road

Delhi College of b2 o)
d, Delhi-1 10442




Annexure — 22

Energy Conservation

Measures



e T S R e L

Kk RIS aue 2095 Buxdaexastioy o) posn 518 1
- ‘Afraua Sy SUIUOPUO-ITY I0) WRISAS 1Y Bunionpuria sremet Bujoos v Bupged [RHWIAYD joUoRnpaY
SAES PUE SLURLMED 201D31 ‘ajH ualudinba Suipuwixa Joj ASajels aul puaWmodss 0 padal Qjetaual pue UEIEM BAID9UDO 01 O paaly ShEwouTY BuR BUZOA [E9)uatys oveuckiodeud joy ABooulsR) evel g pARWONE BuIsn
ucnERzIoju 9ZAJBUB B [DP S/ 10 Stradxs ol S1aj D 10} 890a1as ({TAIM) sonsouBe)q Bupojuow 3103y “sipeatuoiEg 20} Pash sk Al o dit epei SHscig IR Bl 3asctod wiecy
) “sueseBial 983 3 Hitk peddinbe $UREd 3o O BURIORIPUCD AV
SULIGN PIROG (0JU0D UoRnYSd
nd 52 hojessung 1eyEm JoH ¥ 5195 DOFNOTS pue {191eM SISTAL T DRTEWOG) JeYeM *(o0pu] B Wajquiy) 21y 4o Bupopuow enBay

“UcGdUNSUoS BTEM 2NPA O] u syRupn puedet Ay S p
"R HISALUOP JAYI0 PUT FWODIYSBM
101 poSn sajem palRe A QUL BUOEP PInbI] o SOSN B) SBMNMIS G LORSSUISIP JIBM 10} USISAS PSIBAIL LAf], PIINPYY
*su0je|edsg puz jeatucd BupyBi| 10) pajepsi HoSUS UOUOH “Tare EZE] 4 BEERIE LOWILIOE" SSPOE)S SILOIISER 1O SIBH QT OLSIYEH [BUONUAALGS JOU0ISIINI0D
2318 EZE|A £ “eate uedo o} GBI [0S -
. . . - : ‘stanno pool o) Odl

% sabpubg ‘SaseaE)S ‘sjustiaseg ‘eale yowio) Ao} siyBiE 031 ¢ S1ubi| (2UCHUAALOD JO UDISI2AUCT : 000 Aurnaces 4o ks S 1oH 03 Bupsomios Afizauo oiqEMLIRi o ey ) U JEeS YR wasAs BURERY JOIBM BI0S »
fousioyie ABYS : 5 & :461auz o o abesn

. N : "] ETIATeM PN oIS [ & 1ye;
11049 450 0TS LA 5 P 15 SO KBTI DU SIND PIHENSO 2 B st o psin st o (oo S A
JeAs) xnjaziundo o) 161 Uns szyn 03 SIYBK ¢ sozseiny {mimusBeuey]} ssem 3106 Se JO4(AG POLMATIOIBINR PRTUOHNE YK it id e p »Bﬂﬂms_«m&&n
-Rjg pue |6 apeagy payompues pauayfinog ‘olge) ssus) Busn Aq By jeamey jo abesn wnwxey B o0 pue snopsezey sod $5 50aq Aq Pann 91038 uuﬂaﬁ._._,w_.“mgﬁaﬂ: a“.“w”nﬂm Mwwhﬂu%:wmmﬁwﬂehsﬁw“ ”._”._uo&ﬁnnuﬁmz
'aL0Z SO juataBeUeR JISEM PIOS Jad
S200d0 A9 ODN paYRIaa yBnon; Jauuew AlpuaL; ialublsug ufafeqies AIp puelam jo Sujaka-ey pue jesodsig ‘Uoguhabeg
“fuonanpa Afssua “uciEued puE 2MINGRACA 403 PSRN WiuH: ted nop spnaw g Apiemoidde aunuew 2260 Jo uoRINpaid nURW
J0 e st aimesaduss) yoeoadde J401) Aouarwyld Jayeq 1oy dImEeIadWwS) yoeaudde wnwpde Bunaeyew 2UEEI0 BYEL 0] JDUBALCD) SLSRM FLRBIC UBNoAR pajakoa: 215em pooy - Azp sed By g0z Auvedes - sapisanoD alsem omebio,
4q auayy Buesp 1a5UARUGS 1o suBid JAIND W pagEsUr (SOLY) WaISAS BULES|D SqnL sRBwOINY iajade BUN ST IB|IOL AR SI3HOL BLA0C) InINAIL
' ) 04 pasn pue {Ayvedes Aep sad N 0o 0OE) ueld Wwawiresy), of yBinoiy patolods Jorem Bisem fry- Slied 2Reyosi) ez,
Kyn -{BusBbe1 }a5°0 Jo @B U UL 41 2A3)4OR D) SISS0] “(wbs 98T 1 eai) aed Blemunwzg 1o uoidopy § HORRIBANERE ‘FCURLAE quawaiaag
BARSNPU| PUR SSIUGULIEY 39NPRL 01 jued Jopaeded uf Saqjy Siuowey paunt aaissed yim paddinba Dddy -anuag Buyddoys pauniad '5102: 100y1 OSH WEISAS Jusiafieupp [BRRuICIANT
’ ¥ "SuoLZ3 9 {aRO 2 N) ON W UoRonpaY -
‘sua 40'Dr Hopol Inuding) 205 uuogonpay -
"SUOL 061 L JUOISE[IA ZODUFUORONRRH -
=0 STSEq AUSLOW U0 J8i0d 1aarD Brainoost &G RIBWHOIAG PSS PIHOARqIRLOS
. “WordunsHo0 ARG 42313 150 J0 9% 62 5t 9BESN JoM0d UeaID

MIVMALID LD3T3S LV SZANSVIIN ONIAVS ADYINI MIVAMALID L037138 1V SZANSVIW TVINIANOBIANG
pmddoq et
ATVMALID

PoLfis A3 1LNIO AD™EANS
A

“Aap tad 493 000¢ 18 paubisap wieisAs Jajem 104 10} Budde lojem Jejog

‘samunyeddo
Bugaes ABssug eofdxe 0} pue ABUpoRp % Jusld ouy apesSdn o] pajonpuod silpny ABiau3 ojpouad

-pagoslad jeay W0E ARy 0 s3sseil epeasy fano paljdde Wiy ualrdsues pueysiSal 1esi Al

*sepsuyoEp AEpnay
% syuesd iz jo Bujopuows pus Surjlonuoo 104 pajeisu) (SWal) waishs luaweBeuek Suipnng pareiBa

“eauen Buiddous PaUIS0 11021 E000S OS] - walsis usuabeuep ABssug

AT

E




Annexure — 23

Form 4 and Form 10
DPCC



iy

SELECT

| Go hoppingl

8" June 2020

To

The Member Secretary

DPCC

Dept. of Environment (Govt. of NCT of Delhi)

Sub: Submission of Form No. 04 with respect to Annual return of used lube oil for
the year 2019-20.

Dear Sir,

Kindly find attached the Form No. 10 with respect to disposal of used Lube Oil. The detalls
of the same are mentioned as below:-

1. 1320 L disposed off to Bharat Qil and Waste Management Ltd., Plot no. 672,
Sikandra Road, NH-2, Kumbhi Village, Tehsil Akbarpur, Kanpur- Dehat (UP)

on 23.07.2019,

2. 1260 L disposed off to Bharat Qil and Waste Management Ltd., Plot no. 672,
Sikandra Road, NH-2, Kumbhi Village, Tehsil Akbarpur, Kanpur- Dehat (UP)